v

Y B ) LR40142 Complete it 22800 | H

1 | 10002 | 2 | HEXBOLT, 1/4-20 X 1 Gr.5 PLATED ) REV [ CHANGE BY | DATE [ECN
2 | 10010 | 4 | HEXBOLT, 1/4-20 x 5" Gr. 5 ZINC FINISH 50 | 11775 | 1 | HYDRAULIC PUMP, 540RPM 95 [15845-13 1 | DANGER DECAL (KIT 15845) E | CYLINDER MANUFACTURE CHANGE T B B 5/4/16 |1655
3 | 10020 | 8 | HEXBOLT, 5/16" X 2 1/2" Gr.5 PLATED 51 | 11847 | 1 | HYDRAULIC VANE MOTOR 96 |15845-14 1 | DANGER DECAL (KIT 15845)

F | CYLINDER 16852 WAS 16536.M.J.7./10/18/18|1718
4 | 10031 | 3 |HEXBOLT,3/8-16 X 1 Gr. 5 PLATED 52 | 11850 | 1 | DECAL, WEB SITE 97 [15845-15 1 | DANGER DECAL (KIT 15845)
5 | 10032 | 11 | HEXBOLT, 3/8 x 1-1/2 Gr.5 PLATED 53 | 11860 | 10 | TIE STRAP, (14" LG.) (100/PK) 98 [15845-1 2 | DANGER DECAL (KIT 15845) G | SEE SHEET 9 FOR CHANGES.M.J.7|11/19/18|172]
6 | 10039 | 4 | HEXBOLT, 3/8 x5 Gr.5 PLATED 54 | 11861 | 1 | CONTROL VALVE 99 | 15845-3| 2 | WARNING DECAL (KIT 15845) Ho| 8300 19000 187e0 4 aaay "MEM.d. 2| 5727723 1789
7 | 10071 | 6 | HEXBOLT, 1/2" X 1" Gr.5 PLATED 55 | 11862 | 2 | 3/8" X 25" Pressure Hose W/ 6-F-JIC Swivel Both Ends | 100 | 15845-6] 1 | DANGER DECAL (KIT 15845)
8 | 10072 | 1 | HEXBOLT, 1/2x 1 1/2 Gr.5 PLATED 56 | 11863 | 1 | 3/8" X 26" Pressure Hose W/ 6-F-JIC Swivel Both Ends | 101 | 15845-8] 1 | DANGER DECAL (KIT 15845)
9 | 10074 | 2 | HEXBOLT, 1/2" X 2-1/2" Gr.5 PLATED 57 | 11864 | 1 | 3/8" X 46" Pressure Hose W/ 6-F-JIC Swivel Both Ends | 102 | 15845-9] 1 | WARNING DECAL (KIT 15845)
10 | 10092 | 2 | HEXBOLT, 5/8" X 2" Gr.5 PLATED 58 | 11865 | 1 | 3/8" X 93" Pressure Hose W/ 6-F-JIC Swivel Both Ends | 103 | 15846 | 3 | DECAL, MODEL LR40142 138 | 22896 | 2 | PIN WELDMENT (7-3/8")
11 | 10153 | 4 | LOCKNUT, 1/4" PLATED 59 | 11866 | 1 | 3/8" X 100" Pressure Hose w/ 6-F-JIC Swivel Both Ends| 104 | 15852 | 2 | RED REFLECTOR DECAL 139 | 22902 | 3 | Rubber Shield Flat For 42" Decks
12 | 10154 | 9 | LOCKNUT, 5/16"-18 PLATED 60 | 11867 | 1 | 3/8"X 112" Pressure Hose w/ 6-F-JIC Swivel Both Ends| 105 | 15853 | 2 | YELLOW REFLECTOR DECAL 140 | 22905 | 1 | HOSE GUARD WELDMENT
13 | 10164 | 2 | HEXNUT, 1/2" (Gr.5 PLATED) 61 | 11868 | 1 | 3/8" X 135" Pressure Hose w/ 6-F-JIC Swivel Both Ends| 106 | 15854 | 1 | MANUAL HOLDER CANISTER 141| 22917 | 1 | PIN WELDMENT (14-3/4")
14 | 10166 | 6 | LOCKNUT, 5/8"-11 PLATED 62 | 11869 | 1 | 3/4" X 96" Pressure Hose w/ 12-F-JIC Swivel Both Ends| 107 | 15860 | 2 | U-NUT, 1/4"-20 UNC 142 | 23038 | 2 | STAND WELDMENT
15 | 10173 | 1 | CASTLE FLANGE NUT, 1" 63 | 11870 | 1 | 1"X 109" Pressure Hose W/ 16-F-JIC Swivel Both Ends| 108 | 15910 | 46 | HOSE SLEEVE 143 | 23130 | 1 | PIVOT SLEEVE (13-5/8" LONG)
16 | 10175 | 19 | LOCKNUT, 3/8"-16 Gr.5 PLATED 64 | 11872 | 4 | 6-M-NPT X 6-M-JIC 90 Deg. Elbow 109 | 16012 | 1 | Fitting,12 F50X-S Strt. Thread Conn. 144 23131 | 1 | END CAP WELDMENT
17 | 10176 | 7 | LOCKNUT, 1/2" (Gr.5 PLATED) 65 | 11874 | 1 | 8-M-NPT X 6-M-JIC 45 Deg. Elbow 110 | 16050 | 4 | RIVET, WIRE HARNESS 145| 23157 | 1 | RETURN HOSE, 3/4 X 42"
18 | 10181 | 1 | LOCK WASHER, 5/16" PLATED 66 | 11876 | 1 | Hitch Frame Wiring Harness (Pigtail) 111 | 16100 | 1 | SIGHT GAUGE, 5", WITH THERMOMETER 146 | 23335 | 1 | OIL TANK WELDMENT
19 | 10184 | 6 | LOCKWASHER, 1/2" PLATED 67 | 11877 | 2 | Pressure Flange Set (#16 Cd. 61) 112 | 16138 | 2 | LOCKNUT, 7/16"-14 NC with Nylon Insert 147 | 23340 | 1 | STAND WELDMENT, LR
20 | 10185 | 4 | LOCKWASHER, 5/8" PLATED 68 | 11878 | 1 | 3/4" X 106" Pressure Hose 113 | 16500 | 1 | O-RING 148 | 23345 | 1 | HEAD MOUNTING BRACKET WELDMENT
21 | 10200 | 2 | FLATWASHER, 1/4" PLATED 69 | 11879 | 1 | 1"X 106" Press. Hose W/16-M-JIC & 90 Deg. #16 Ends| 114 | 16546 | 1 | Hydraulic Motor Housing Assembly 149 | 23370 | 1 | 1-1/2"x 31" SUCTION HOSE
22 | 10202 | 37 | FLATWASHER, 3/8" PLATED 70 | 13532 | 2 | CLAMP, SIZE 3/4" TO 1-3/4" X 9/16" 115| 16682 | 1 | RELIEF VALVE ASM - 2700PSI - Pump Mounted 150 | 23383 | 2 | SPACER (1" SCH.40 Pipe X 11/16")
23 | 10204 | 10 | FLATWASHER, 1/2" USS PLATED 71 | 13535 | 4 | STAIN. STEEL CLAMP, 1-1/2" TO 1-3/4" 116 | 16683 | 1 | Relief Valve 2700PSI - W TAMPER PROOF CAP 151| 24425 | 1 | DECK WELDMENT, 42"
24 | 10207 | 17 | FLATWASHER, 1" PLATED 72 | 13557 | 1 | 3/4"-M-NPT X 3/4" Metal Hose Barb 117 | 16684 | 1 | Fitting, #12 HB/ M-ORB Straight 152 | 24466 | 1 | FLAT, LEFT SHIELD, 42" DECK
25 | 10252 | 6 | COTTERPIN, 3/16" X 2" PLATED 73 | 13563 | 1 | 1-1/4"-M-NPT X 1-1/2" Metal Hose Barb 118 | 16685 | 4 | SCREW, 7/16-14 X 2-1/4 LONG - Zinc Plated 153 | 24467 | 1 | FLAT, RIGHT RUBBER SHIELD
26 | 10322 | 7 | GREASE FITTING, 1/4-28 THREAD 74 | 13632 | 1 | METAL CAP, 1/4" NPT 119 | 16686 | 4 | LOCKWASHER, Zinc Plated 7/16 High Collar 154 | 24468 | 1 | SHIELDING, DECK HINGE
27 | 10335 | 1 | HARDEE RED PAINT - (NOT SHOWN) 75 | 13697 | 1 | 1-1/4" NPT Female Threaded Elbow 120 | 16697 | 1 | #4 ORB HOLLOW HEX PLUG 155 | 24469 | 1 | Shielding, Rubber Short
28 | 10336 | 1 | GEAR OIL [85W-140] - (NOT SHOWN) 76 | 13758 | 1 | 20-M-NPT X 16-F-NPT Reducer 121 | 16937 | 1 | CYLINDER, 2-1/2"x10"(20-1/4"-30-1/4") 156 | 24470 | 1 | Shielding, Rubber Right
29 | 10339 | 2 | POPRIVET 77 | 13778 | 1 | NIPPLE, 1-1/4" NPT X 3-1/2" Long 122 | 16940 | 1 | CYLINDER, 3" X 14"(24-1/4"-38-1/4") 157 | 24478 | 2 | BACK, HOSE GUARD
30 | 10346 | 2 | LYNCH PIN W/SNAP RING, CAT. 1 &2 78 | 13905 | 3 | ELBOW, 6-M-JIC X 8-M-NPT 123 | 16948 | 1 | CYLINDER, 3-1/2" X 22" 158 | 25117 | 2 | SPACER, SPECIAL, W/ WASHER WELDED
31 | 10368 | 1 | GATE VALVE, 1-1/4" 79 | 13909 | 2 | 6-M-JIC X 6-M-ORB 90 Deg. Elbow 124 | 16968 | 1 | CYLINDER, 2" X 20"(30-1/4" to 50-1/4") 159 | 25724 | 5 | CYLINDER PIN WELDMENT
32 | 10373 | 1 | HYDRAULIC OIL 80 | 13974 | 1 | 16-M-JIC X 16-M-NPT 90 Deg. Elbow 125| 20031 | 1 | ACCESS COVER 160 | 26950 | 1 | BLADE HOLDER W/BLADES, 42"
33 | 10387 | 1 | O-RING, 1/8" 81 | 13975 | 1 | 12-M-ORB X 12-M-JIC 90 Deg. Elbow 126 | 22809 | 1 | HITCH FRAME ASSEMBLY
34 10390 3 | CLIPPIN (1/8 x 2) 82 15251 2 | 1" Hose Clamp Body (SET OF 2) 127 | 22830 1 Wire Cover Weldment
35 | 10393 | 3 | UNIVERSAL CLIP PIN 83 | 15252 | 2 | 3/4" Hose Clamp Body (SET OF 2) 128 | 22831 | 1 | Wire Cover Base
36 | 10466 | 2 | LOWER HITCH PIN, Cat. 2 84 | 15255 | 2 | COVER PLATE, HOSE CLAMP 129 | 22833 | 1 | FLUID CONNECTOR WELDMENT _
37 | 10501 | 1 | FLOW EzY BREATHER 85 | 15263 | 1 | WIRING HARNESS, JOYSTICK 130 | 22861 | 1 | 1ST STAGE BOOM WELDMENT, LR40142 Note:
38 | 10586 | 2 | 3/8" X 86" Pressure Hose W/ 6-F-JIC X 8-M-NPT 86 | 15338 | 1 | DANGER DECAL, EXPOSED BLADES 131| 22862 | 1 | Second Stage Boom Weldment, LR40142 This list of components is strictly to be viewed
39 | 10601 | 1 | DRIVESHAFT 87 | 15461 | 2 | CAP, 37 DEG. FLARE #8 (1/2") 132 | 22865 | 1 | H-Bracket Weldment as a "BILL OF MATERIALS" of the
40 | 10646 | 1 | GREASE 88 | 15465 | 1 | Tubing Insert, 3" Sqr. X 5-8 Gage 133 | 22878 | 1 | DECK CLEVIS WELDMENT "COMPLETE" mower. It is not related to any
41 | 11005 | 1 | DECAL, WARNING - THROWN OBJECTS 89 | 15838 | 10 | BEARING 134 | 22880 | 1 | Linkage Weldment (with holes) illustration.
42 | 11010 | 3 | DECAL, LARGE HARDEE LOGO 90 | 15845 | 1 | DECAL KIT, HYDRAULIC 135| 22881 | 1 | Linkage Weldment (without holes)
43 | 11032 | 1 | DECAL, SMALL HARDEE LOGO 91 | 15845-1| 1 | DANGER DECAL (KIT 15845) 136 | 22884 | 5 | PIN WELDMENT MODELED | TR B, | 3/9/15 HARDEE BY
44 | 11505 | 2 | 8-M-ORB X 8-M-JIC 90 DEG.ELBOW 92 [15845-10 1 | WARNING DECAL (KIT 15845) 137 | 22892 | 1 | Weight Box Weldment EVH MFG. CO.
45 | 11673 | 1 | JOYSTICK 93 [15845-11 3 | WARNING DECAL (KIT 15845) DRAWN | G K N. | 3/9/15 LORIS S.C.
46 | 11675 | 1 | FILTER ASSEMBLY, RETURN 94 |15845-12 1 | DANGER DECAL (KIT 15845) RVIN- DESCRIPTION SHEET 1 of 9
47 11703 1 3/4" STREET ELBOW All Dimensions in Inches Unless Otherwise Specified MATERIAL
25 11714 6 | 6-M-JIC X 6-M-ORB Straight T Dimensions in [] are in Millimeters N/A LR40 14?2 COMPLETE

. plerance U"nless Otherwise Spe0|f_|ed ] Manufactured By:
49 | 11727 | 1 | SERIAL NUMBER PLATE Fractional Dimensions- 1/16 Angular Dimensionst. 1 ponoTl B DPWG. 22800
Decimal Dim. to Limits Shown All Holes to be +0 -1/32" EVH Mfg' CO., LLC SCALE DWG SIZE NO.




v

LR40142 Complete s 22800 | H

REV | CHANGE BY | DATE |ECN

CYLINDER MANUFACTURE CHANGE.|T.B.B.| 5/4/16 | 1655

Changes shown on sheets | & 5 M. J.Z.| 10/18/18| 1718

CHANGES SHOWN ON SHEET 9. M.J.Z.| I1/19/718 | 1721

I | M m

16937, 16940, 16948 & 16968 WERE
16752, 16745, 16752 & 16744, M.J L) 5121725 | 1789

Bottom View

EVH MFG. CO.
DRAWN | CKN. | 3/9/15 LORIS S.C.
RN DESCRIPTION SHEET20f 9
All Dimensions in Inches Unless Otherwise Specified MATERIAL ——
T IDimensit;\slin[]aonihin Millimetsers _— N/ A LR40 14?2 COMPLETE
olerance unless erwise ecirie .
Fractional Dimensiong- 1/16" Angular D?mension& 1° Manufactured By' DO NOT| B DWG. 22800
Decimal Dim. to Limits Shown All Holes to be +0 -1/32" EVH Mfg' CO., LLC SCALE DWG SIZE NO.




v

Part L . REV.
Ite1m r\\h:)rggeEr Q;y' IE)lTES;rI;t(I;ET 1/4-20 X 1 Gr.5 PLATED HItCh Frame & Components D'\\l/\(/)G 22800 H
, 1/4- r.

2 | 10031 | 3 |HEXBOLT, 3/8-16 X 1 Gr. 5 PLATED REV | CHANGE BY | DATE |ECN
310039 | 4 | HEXBOLT, 3/8 x5 Gr.5 PLATED E | CYLINDER MANUFACTURE CHANGE.[T.B.B.| 5/4/16 | 1655
4 100772 1 | HEX BOLT, 1/2x 1 1/2 Gr.5 PLATED 20 F Changes shown on sheets | & S M. J. 2| 10/18/18|[718
51 10092 | 2 | HEXBOLT, 5/8" X 2" Gr.5 PLATED G | CHANGES SHOWN ON SHEET 9. M.J.Z.| 11/19/18 172
6| 10175 | 4 | LOCKNUT, 3/8"-16 Gr.5 PLATED H | 16937, 16940, 16948 8 16968 WEREN | 7 | 5/,07/23 | | 789
7 | 10176 | 5 | LOCKNUT, 1/2" (Gr.5 PLATED) 16752, 16745, 16752 & 16744,

8 10200 | 2 | FLATWASHER, 1/4" PLATED ] -

9 | 10202 | 11 | FLATWASHER, 3/8" PLATED Wire Cover Detail View

10| 10204 | 6 | FLATWASHER, 1/2" USS PLATED

111 10368 1 | GATE VALVE, 1-1/4"

12| 10390 | 3 | CLIPPIN (1/8 x 2)

13| 10393 | 3 | UNIVERSAL CLIP PIN

14| 10501 1 | FLOW EZY BREATHER

15| 10601 1 | DRIVESHAFT

16| 11005 | 1 | DECAL, WARNING - THROWN OBJECTS

17| 11010 | 3 | DECAL, LARGE HARDEE LOGO

18| 11505 | 2 | 8-M-ORB X 8-M-JIC 90 DEG.ELBOW 11767

19| 11675 | 1 | FILTER ASSEMBLY, RETURN Replacement

20| 11703 | 1 |3/4"STREET ELBOW Filter

211 11850 | 1 | DECAL, WEB SITE

22| 11861 1 | CONTROL VALVE

23| 13532 | 2 | CLAMP, SIZE 3/4" TO 1-3/4" X 9/16" 3 34) (33 (6)

24 | 13535 | 4 | STAIN. STEEL CLAMP, 1-1/2" TO 1-3/4" Q

25| 13557 | 1 | 3/4"-M-NPT X 3/4" Metal Hose Barb

26| 13563 | 1 | 1-1/4"-M-NPT X 1-1/2" Metal Hose Barb °® $ 38

27 | 13632 | 1 | METAL CAP, 1/4" NPT

28| 13697 | 1 | 1-1/4" NPT Female Threaded Elbow

29| 13758 | 1 |20-M-NPT X 16-F-NPT Reducer \W/AV/

30| 13778 | 1 | NIPPLE, 1-1/4" NPT X 3-1/2" Long

31| 13974 | 1 |16-M-JIC X 16-M-NPT 90 Deg. Elbow

32| 15465 | 1 | Tubing Insert, 3" Sqr. X 5-8 Gage [ f

33/5845- 14 1 | DANGER DECAL (KIT 15845) — @

34 15845-13 1 | DANGER DECAL (KIT 15845)

355845 14 1 | DANGER DECAL (KIT 15845) Oe

36 [5845- 14 1 | DANGER DECAL (KIT 15845) ]

37 15845-14 1 | DANGER DECAL (KIT 15845) ’/7/\.1;:!

38|15845-8| 1 | DANGER DECAL (KIT 15845) -

39(15845-9] 1 | WARNING DECAL (KIT 15845) N

40| 15846 | 3 | DECAL, MODEL LR40142

41| 15852 | 1 | RED REFLECTOR DECAL @

42| 15853 | 1 | YELLOW REFLECTOR DECAL o

43| 15854 1 | MANUAL HOLDER CANISTER

44 | 15860 | 2 | U-NUT, 1/4"-20 UNC

45| 16050 | 4 | RIVET, WIRE HARNESS See "Pump Break-Down'
46| 16100 | 1 | SIGHT GAUGE, 5", WITH THERMOMETER 51 S R HARDEE BY

47 | 22809 1 | HITCH FRAME ASSEMBLY BY -B-B- EVH MFG CO

48 | 22830 | 1 | Wire Cover Weldment oA | CRN. | s LORIS SC .

49| 22831 1 | Wire Cover Base BY K.N.

50| 22892 | 1 | Weight Box Weldment _ _ . _ Rv~N | DESCRIPTION SHEET 3 0f 9

All Dimensions in Inches Unless Otherwise Specified MATERIAL

511 23038 | 2 | STAND WELDMENT Dimensions in [ ] are in Millimeters N /A LRA0142 COMPLETE

52| 23335 | 1 | OIL TANK WELDMENT __Tolerance Unless Otherwise Specified Manufactured Bv:

23] 233d [ 1 | STAND WEI DVENT, IR Sy | evAmg.co LC [RAS]5 fNoo 22800




v

Item anilger Qty. | Description
1 | 10207 | 6 | FLATWASHER, 1" PLATED
2 | 10252 | 2 | COTTERPIN, 3/16" X 2" PLATED
3 | 10346 | 2 | LYNCH PIN W/SNAP RING, CAT. 1 &2
4 | 10390 | 3 | CLIP PIN (1/8 x 2)
5 | 10393 | 3 | UNIVERSAL CLIP PIN
6 | 10466 | 2 | LOWER HITCH PIN, Cat. 2
7 | 11872 | 2 | 6-M-NPT X 6-M-JIC 90 Deg. Elbow
8 | 13975 | 1 | 12-M-ORB X 12-M-JIC 90 Deg. Elbow
9 | 15465 | 1 | Tubing Insert, 3" Sqr. X 5-8 Gage
10 |15845-11 2 | WARNING DECAL (KIT 15845)
11 [15845-12 1 | DANGER DECAL (KIT 15845)
12 |15845-13 1 | DANGER DECAL (KIT 15845)
13 [15845-14 1 | DANGER DECAL (KIT 15845)
14 | 15845:8) 1 | DANGER DECAL (KIT 15845)
15 | 16937 | 1 | CYLINDER, 2-1/2"x10"(20-1/4"-30-1/4")
16 | 22809 | 1 | HITCH FRAME ASSEMBLY
17 | 23038 | 2 | STAND WELDMENT
18 | 23340 | 1 | STAND WELDMENT, LR
19 | 25724 | 2 | CYLINDER PIN WELDMENT

Swin

q Arm B.O.M.

.

—

Item Nfralger Qty. | Description
A 10031 1 | Hex Bolt 3/8" x 1" Gr.5 Plated
B 10182 | 4 | Lockwasher 3/8" Plated
C 10216 | 1 | 2" Type "A" Plain Washer (4-1/2" x 2-1/8", 3/16" THK.)
D 10322 | 4 | 1/4" Grease Fitting
E 15839 | 1 | 2" X 1-3/4" Bearing
F 22835 | 2 | Swing Arm Weldment
G 22888 | 2 | Pin Weldment (2" Dia.)

Hitch Frame & Swing Arm

22800 “H
CHANGE BY DATE |ECN
CYLINDER MANUFACTURE CHANGE.IT.B.B.| 5/4/16 1655
Changes shown on sheets | & 5. M. J.Z.|10/18/18|1718
CHANGES SHOWN ON SHEET 9. M. J.Z/1I1/19/18] 1721
16937 WAS 16752(CYLINDER)Y .M. J.Z.| 5/27/23 | 1789

<>

All Dimensions in Inches Unless Otherwise Specified
Dimensions in [ ] are in Millimeters

Tolerance Unless Otherwise Specified

Fractional Dimensiong- 1/16"
Decimal Dim. to Limits Shown

Angular Dimensionst 1°
All Holes to be +0 -1/32"

EVH MFG. CO.
DRAWN | CK.N. | 3/9/15 LORIS S.C.
R DESCRIPTION SHEET4 of 9
MATERIAL [ /)
LR40142 COMPLETE
Manufactured By: DWG.
EVH Mig. Co, LG  ang] B RS 22800




v

12
22

10

15

17

1st Stage Boom

DWG.
NO.

22800 “"H

REV | CHANGE BY | DATE |ECN

CY

LINDER MANUFACTURE CHANGE.[T.B.B.| 5/4/16 |1655

CYLINDER 16852 WAS 16536. M. J.Z.| 10/18/18| 1718

SEE SHEET 9 FOR CHANGES. M.J.Z.| 11/19/18 | 17121

I | ®|Tm|m

16940 & 48 WERE 16745 & 16852.M.J.Z.| 5/27/23 | 1189

Item NEr?lrger Qty. | Description
1 | 10020 | 5 | HEXBOLT, 5/16" X2 1/2" Gr.5 PLATED
2 | 10154 | 5 | LOCKNUT, 5/16"-18 PLATED
3 | 10175 | 4 | LOCKNUT, 3/8"-16 Gr.5 PLATED
4 | 10202 | 4 | FLATWASHER, 3/8" PLATED
5 | 10207 | 9 | FLATWASHER, 1" PLATED
6 | 10252 | 3 | COTTER PIN, 3/16" X 2" PLATED
7 | 10322 | 2 | GREASE FITTING, 1/4-28 THREAD
8 | 11032 | 1 | DECAL, SMALL HARDEE LOGO
9 | 11874 | 1 | 8-M-NPT X 6-M-JIC 45 Deg. Elbow
10 | 13905 | 3 | ELBOW, 6-M-JIC X 8-M-NPT
11 | 15838 | 4 | BEARING
12 {15845-3 2 | WARNING DECAL (KIT 15845) >
13 | 16940 | 1 | CYLINDER, 3" X 14"(24-1/4"-38-1/4")
14 | 16948 | 1 | CYLINDER, 3-1/2" X 22"
15 | 22861 | 1 | 1ST STAGE BOOM WELDMENT, LR40142
16 | 22865 | 1 | H-Bracket Weldment
17 | 22884 | 3 | PIN WELDMENT
18 | 22896 | 2 | PIN WELDMENT (7-3/8")
19 | 22905 | 1 | HOSE GUARD WELDMENT
20 | 23383 | 2 | SPACER (1" SCH.40 Pipe X 11/16")
21 | 24478 | 2 | BACK, HOSE GUARD
22 | 25724 | 3 | CYLINDER PIN WELDMENT

All Dimensions in Inches Unless Otherwise Specified
Dimensions in [ ] are in Millimeters

crees] 100, | s HARDEE BY
EVH MFG. CO.
DRAWN | CK.N. | 3/9/15 LORIS S.C.
RviN— DESCRIPTION SHEET5 of 9

MATERIAL

N/A | LrR40142 COMPLETE

Tolerance Unless Otherwise Specified

Fractional Dimensiong- 1/16" Angular Dimensionst 1°
Decimal Dim. to Limits Shown All Holes to be +0 -1/32"

EVH Mfg. Co.

Manufactured By: 5o NoT B Dwa. 22800

LLC  SCALE| pyes0e | NO.




v

DWG. REV.
2nd Stage Boom No 22800 H
REV [ CHANGE BY | DATE [ECN
E CYLINDER MANUFACTURE CHANGE.[T.B.B.| 5/4/16 | 1655
F | Changes shown on sheets | & 5 M. J.Z2|10/18/18|1718
G | SEE SHEET 9 FOR CHANGES. M.J.Z.[11/19/18] 1721
H | 16968 WAS I6T44(CYLINDER).M.J.2.[ 5/27/23 | 1789
ltem Nllfr?]ger Qty. | Description
1 10010 2 |HEXBOLT, 1/4-20 x 5" Gr. 5 ZINC FINISH
2 10020 3 |HEXBOLT, 5/16" X 2 1/2" Gr.5 PLATED
3 10153 2 |LOCKNUT, 1/4" PLATED
4 10154 3 | LOCKNUT, 5/16"-18 PLATED
5 10207 4 |FLATWASHER, 1" PLATED
6 10252 2 |COTTERPIN, 3/16" X 2" PLATED
7 10322 5 | GREASE FITTING, 1/4-28 THREAD
8 11872 2 | 6-M-NPT X 6-M-JIC 90 Deg. Elbow
9 15251 1 | 1" Hose Clamp Body (SET OF 2)
10 15252 1 | 3/4" Hose Clamp Body (SET OF 2)
11 15255 1 | COVER PLATE, HOSE CLAMP
12 15838 6 | BEARING
13 | 15845-11| 1 | WARNING DECAL (KIT 15845)
14 16138 2 | LOCKNUT, 7/16"-14 NC with Nylon Insert
15 16968 1 | CYLINDER, 2" X 20"(30-1/4" to 50-1/4")
16 22862 1 | Second Stage Boom Weldment, LR40142
17 22878 1 |DECK CLEVIS WELDMENT
18 22880 1 | Linkage Weldment (with holes)
19 22881 1 | Linkage Weldment (without holes)
20 22884 2 | PIN WELDMENT
21 22917 1 | PIN WELDMENT (14-3/4")
22 23130 1 |PIVOT SLEEVE (13-5/8" LONG)
Located INSIDE of 23 23131 1 |END CAP WELDMENT
(Deck Clovia Weldment) 24 | 23345 | 1 |HEAD MOUNTING BRACKET WELDMENT
25 25724 2 | CYLINDER PIN WELDMENT
== a8 | sons| _HARDEE BY
EVH MFG. CO.
DRAWN | CK.N. | 3/9/15 LORIS S.C.
RN DESCRIPTION SHEET6 of 9

All Dimensions in Inches Unless Otherwise Specified
Dimensions in [ ] are in Millimeters

MATERIAL N/ A

LR40142 COMPLETE

Tolerance Unless Otherwise Specified

Fractional Dimensiong- 1/16" Angular Dimensionst 1°
Decimal Dim. to Limits Shown All Holes to be +0 -1/32"

EVH

Manufactured By: 5o NoT B Dwa. 22800

Mfg. Co., LLC  [sCALE oweeize | NO.




. DWG. REV.
Deck Motor & Belting NO. 22800 H
REV | CHANGE BY | DATE |ECN
E | CYLINDER MANUFACTURE CHANGE.|T.B.B.| 5/4/16 | 1655
F | Chonges shown on sheets | & 5. M. J.Z.|10/18/18|1718
Replacement
O-Iging P/N: 16075 G | CHANGES SHOWN ON SHEET 9. M.J.Z.|11/19/18]172]
H NO CHANGES ON THIS SHEET. M.J.Z.| 5/27/23 | 1189
Item NE;E or Qty. | Description
1 10010 2 | HEXBOLT, 1/4-20 x 5" Gr. 5 ZINC FINISH
2 10032 11 | HEX BOLT, 3/8 x 1-1/2 Gr.5 PLATED
3 10071 2 |HEXBOLT, 1/2" X 1" Gr.5 PLATED
4 10074 2 | HEXBOLT, 1/2" X 2-1/2" Gr.5 PLATED
5 10153 2 | LOCKNUT, 1/4" PLATED
6 10154 1 LOCKNUT, 5/16"-18 PLATED
7 10164 2 | HEX NUT, 1/2" (Gr.5 PLATED)
8 10166 4 | LOCKNUT, 5/8"-11 PLATED
9 10173 1 | CASTLE FLANGE NUT, 1"
10 10175 11 | LOCKNUT, 3/8"-16 Gr.5 PLATED
11 10176 2 | LOCKNUT, 1/2" (Gr.5 PLATED)
12 10181 1 LOCK WASHER, 5/16" PLATED
13 10184 2 | LOCKWASHER, 1/2" PLATED
14 10185 4 | LOCKWASHER, 5/8" PLATED
15 10202 20 | FLATWASHER, 3/8" PLATED
16 10204 4 | FLATWASHER, 1/2" USS PLATED
17 10252 1 | COTTER PIN, 3/16" X 2" PLATED
18 11847 1 HYDRAULIC VANE MOTOR
19 11877 2 | Pressure Flange Set (#16 Cd. 61)
20 15251 1 | 1" Hose Clamp Body (SET OF 2)
21 15252 1 | 3/4" Hose Clamp Body (SET OF 2)
22 15255 1 | COVER PLATE, HOSE CLAMP
23 15338 1 DANGER DECAL, EXPOSED BLADES
24 | 15845-1 1 DANGER DECAL (KIT 15845)
25 | 15845-10] 1 | WARNING DECAL (KIT 15845)
26 | 15845-11] 1 | WARNING DECAL (KIT 15845)
27 | 15845-16| 1 DANGER DECAL (KIT 15845)
28 | 15845-6 | 1 DANGER DECAL (KIT 15845)
29 15852 1 RED REFLECTOR DECAL
30 15853 1 | YELLOW REFLECTOR DECAL
31 16500 1 | O-RING
32 16546 1 | Hydraulic Motor Housing Assembly
33 20031 1 | ACCESS COVER
34 22902 3 | Rubber Shield Flat For 42" Decks
35 24425 1 DECK WELDMENT, 42"
36 24466 1 FLAT, LEFT SHIELD, 42" DECK
37 24467 1 FLAT, RIGHT RUBBER SHIELD
38 24468 1 | SHIELDING, DECK HINGE
39 24469 1 | Shielding, Rubber Short
40 24470 1 | Shielding, Rubber Right
41 26950 1 BLADE HOLDER W/BLADES, 42"
EVH MFG. CO.
DRAWN | C K.N. | 3/9/15 LORIS S.C.
RVIN: DESCRIPTION SHEET7of 9
All Dimensions in Inches Unless Otherwise Specified MATERIAL
Dimensions in [] are in Millimeters N/ A LR40 14?2 COMPLETE
. Tplerance U"nless Otherwise Spe0|f_|ed ] Manufactured By: DWG
oo oon o b s o s | EVH Mig. Co, LLG [SOAE e | O, 22800




v

oM imber O Dosrtn Hvd raulic Schematic For LR40142 | 20800 | H
1 | 10071 | 4 |HEXBOLT, 1/2" X 1" Gr.5 PLATED REV | CHANGE BY | DATE [ECN
2 | 10092 | 2 |HEXBOLT, 5/8" X 2" Gr.5 PLATED 16682 | 1 | RELIEF VALVE ASM - 2700PSI - Pump Mounted E | CYLINDER MANUFACTURE CHANGE I BB 5/4/16 |1655
3 | 10166 | 2 |LOCKNUT, 5/8"-11 PLATED 50 16683 | 1 | Relief Valve 2700PSI - W TAMPER PROOF CAP F | crLin0Er ooz was 16536 Mo 2 e eal 1718
4 | 10184 | 4 |LOCKWASHER, 1/2" PLATED 51 | 16684 | 1 | Fitting, #12 HB/ M-ORB Straight
5 | 10336 | 1 | GEAR OIL [85W-140] - (NOT SHOWN) 52 | 16685 | 4 | SCREW, 7/16-14 X 2-1/4 LONG - Zinc Plated G | SEE SHEET 9 FOR CHANGES. M.J.Z.[11/19/18|172]
6 | 10368 | 1 | GATE VALVE, 1-1/4" 53 | 16686 | 4 |LOCKWASHER, Zinc Plated 7/16 High Collar Ho| e (0 a0e 3 aoee VRENLu.2.] 5727723 | 1789
7 | 10373 | 1 | HYDRAULIC OIL 54 | 16697 | 1 |#4 ORB HOLLOW HEX PLUG
8 | 10387 | 1 | O-RING, 1/8" 55 | 16937 | 1 | CYLINDER, 2-1/2"x10"(20-1/4"-30-1/4")
9 | 10501 | 1 | FLOW EZY BREATHER 56 | 16940 | 1 | CYLINDER, 3" X 14"(24-1/4"-38-1/4")
10 | 10586 | 2 | 3/8" X 86" Pressure Hose W/ 6-F-JIC X 8-M-NPT 57 | 16948 | 1 |[CYLINDER, 3-1/2" X 22"
11 | 10646 | 1 | GREASE 58 | 16968 | 1 | CYLINDER, 2" X 20"(30-1/4" to 50-1/4")
12 | 11505 | 2 [ 8-M-ORB X 8-M-JIC 90 DEG.ELBOW 59 | 22833 | 1 |FLUID CONNECTOR WELDMENT
13 | 11673 | 1 | JOYSTICK 60 | 23157 | 1 | RETURN HOSE, 3/4 X 42" Pump Break-Down
14 | 11675 | 1 | FILTER ASSEMBLY, RETURN 61 | 23335 | 1 | OIL TANK WELDMENT .
15 | 11703 | 1 | 3/4" STREET ELBOW 62 | 23370 | 1 |1-1/2"x 31" SUCTION HOSE 540 RPM - P/N: 11775
16 | 11714 | 6 |6-M-JIC X 6-M-ORB Straight
17 | 11775 | 1 | HYDRAULIC PUMP, 540RPM @ 7\
18 | 11847 | 1 | HYDRAULIC VANE MOTOR N/
19 | 11861 | 1 | CONTROL VALVE N
20 11862 2 | 3/8" X 25" Pressure Hose W/ 6-F-JIC Swivel Both Ends H
21 11863 1 | 3/8" X 26" Pressure Hose W/ 6-F-JIC Swivel Both Ends ﬁ ﬁﬁA/@
22 | 11864 | 1 | 3/8" X 46" Pressure Hose W/ 6-F-JIC Swivel Both Ends @\ ‘
23 11865 1 | 3/8" X 93" Pressure Hose W/ 6-F-JIC Swivel Both Ends °‘
24 11866 1 | 3/8" X 100" Pressure Hose w/ 6-F-JIC Swivel Both Ends
25 | 11867 1 | 3/8" X 112" Pressure Hose w/ 6-F-JIC Swivel Both Ends
26 | 11868 | 1 | 3/8" X 135" Pressure Hose w/ 6-F-JIC Swivel Both Ends Complete
27 | 11869 | 1 | 3/4" X 96" Pressure Hose w/ 12-F-JIC Swivel Both Ends Relief Valve
28 | 11870 | 1 | 1" X 109" Pressure Hose W/ 16-F-JIC Swivel Both Ends Assembly
29 | 11872 | 4 |6-M-NPT X 6-M-JIC 90 Deg. Elbow
30 | 11874 | 1 | 8-M-NPT X 6-M-JIC 45 Deg. Elbow 16075
31 11876 1 | Hitch Frame Wiring Harness (Pigtail) O-Ring
32 | 11878 1 |3/4" X 106" Pressure Hose
33 | 11879 | 1 | 1" X 106" Press. Hose W/16-M-JIC & 90 Deg. #16 Ends Sj 6537|2|§|t
34 | 13532 | 2 | CLAMP, SIZE 3/4" TO 1-3/4" X 9/16"
35 | 13535 | 4 | STAIN. STEEL CLAMP, 1-1/2" TO 1-3/4"
36 | 13557 | 1 |3/4"-M-NPT X 3/4" Metal Hose Barb M
37 | 13563 | 1 | 1-1/4"-M-NPT X 1-1/2" Metal Hose Barb 16538
38 | 13697 | 1 | 1-1/4" NPT Female Threaded Elbow Shaft & Bearing
39 | 13758 | 1 |20-M-NPT X 16-F-NPT Reducer Assembly
40 | 13778 | 1 | NIPPLE, 1-1/4" NPT X 3-1/2" Long
41 | 13905 | 3 | ELBOW, 6-M-JIC X 8-M-NPT
42 | 13909 | 2 |[6-M-JIC X 6-M-ORB 90 Deg. Elbow
43| 13974 | 1 | 16-M-JIC X 16-M-NPT 90 Deg. Elbow wooELED| TR g | 3915 HARDEE BY
44 | 13975 | 1 | 12-M-ORB X 12-M-JIC 90 Deg. Elbow EVH MFG. CO.
45 | 15263 | 1 | WIRING HARNESS, JOYSTICK DRAWN | GKN. | 3/9/15 LORIS S.C.
46 | 15461 2 | CAP, 37 DEG. FLARE #8 (1/2") RV~ PESCRIPTION SHEET 8 of 9
47 | 15846 | 1 | DECAL, MODEL LR40142 Al Dimegisrf::siig r']fslcl:e[sl ;J:;elstaflhr:;vtv;: Specified MATERIAL N/ A
48 15910 | 46 | HOSE SLEEVE Tolerance Unless Otherwise Specified Manufactured By: Raolac COEADF:/\LIEE
e evi Mg Co. LLE RNY], D, No. 22800




———

v
< Hydraulic Schematic For LR40142 No. 22800 H

P L7 Shipping&StOl’age‘\ REV | CHANGE BY | DATE |ECN
. |

CYLINDER MANUFACTURE CHANGE.T.B.B. 5/4/16 | 1655

16663 Rod Clevis Changes shown on sheets | & 5 M. J.Z|10/18/18|1718

stage cylinders swapped.

16937, 16940, 16948 & 16968 WERE
16752, 16745, 16752 & 16744,

E

F

G |Moses fo & fromswing &2nd 7 0117197181721
~—_——- ; 16946 Base Clevi H

=

UL 527723 11789

11867 Hose
16936 Seal Kit

11864 Hose

1186 —— g
Hose & ,—f
11865 Hose oy \ —\
:  ——
- —_—I A
zx 16756 Rod Clevis /Ql
l 11868 Hose 16935 Base Clevis

16756
Rod Clevis

Deck Cylinder

From Tractor

10582_‘

Hose |

I

I I I I I I I @
CLRCIOEUIOECIOEE) T35 Goar i, Wotr Hoxsing (575
O

N To Tractor o oo 00 oo 10373 - Hydraulic Oil
| _ @) o (@) o @) 15910 - Sleeve (Install Over Hoses)
> O O O O o 11876 - Hitch Frame Wiring Harness
L] Ll 15263 - Joystick Wiring Harness

15281 - Cap For Pigtail

Black

—_ -

PN RN
S N
/ Ve \
oW ~(e / ) \
ol =1 I = |
Go0)¢ i
| — Red Green Blue < S ! @ | !

Orange
9 Red/Black \__ Green/Black “-Blue/Black

Orange/Black B - Pressure Line /I
N Joystick Wiri
11870 11879 oyt wiiog.s
Hose Hose S - -
n Hose EVH MFG. CO.
{— DRAWN | CK.N. | 3/9/15 LORIS S.C.
Components - See ¢ DESCRIPTION SHEET9of 9
~ "Pump Options"/ - 23370 11869 All Dimensions in Inches Unless Otherwise Specified MATERIAL R.M.N.
S~~~ - Hose Hose Dimensions in [ ] are in Millimeters N/A LR40142 COMPLETE
Tolerance Unless Otherwise Specified .
Fractional Dimensiong- 1/16" Angular D?mension& 1° ManUfaCtured By' DO NOT] B DWG- 22800
Decimal Dim. to Limits Shown All Holes to be +0 -1/32" EVH Mfg' CO., LLC SCALE DWG SIZE NO.

I




Section 5

Majntenance Hardes by EVH
LR40142 Control Valve Port Listing
Item Description EVH PIN Internal Parts Torque Setting
15876 Coil 2.5 ft Ibs. - Coil Nut
A Solenoid Valve 15335 Stem 15 ft lbs. - Stem MNeA
16560 Seal Kit -
15876 Coil 2.5 ft Ibs. - Coil Nut
B Salenoid Valve 15335 Stem 15 ft Ibs. - Stem NA
16560 Seal Kit -
15876 Caoil 2.5t Ibs. - Coil Mut
C Solenoid Valve 15335 Stem 15 ftIbs. - Stem MNA
16560 Seal Kit -
15876 Coil 2.5 ft Ibs. - Coil Nut
D Solenoid Valve 15335 Stem 15 ft Ibs. - Stem NA
16560 Seal Kit -
E Counterbalance ]gggg Suezllviit 3R b 1200 PSI
F Counterbalance jlgga% Sizllv:ii 39 Ibs. 1100 PSI
16204
G Counterbalance s siilfﬁn T He 1650 PS
16201 Valve 33 ft Ibs.
H Counterbalance 16542 Sealvk:ii 600 PSI
16205 Valve 33 ft Ibs.
| Counterbalance R Seaviii ~ 3500 PSI
16200 Valve 33 ft Ibs.
J Counterbalance 16542 Sealv}{ii o 2000 PSI
K Check Valve 16293 331t lbs. NA
L Check Valve 16293 33 ft |bs. NA
M Check Valve 16293 33 ft Ibs. NA
N Piston Ref. 621459 N 331t Ibs. NA
0 Piston Ref. 621460 N 33 fit bs. NA
P Piston Ref. 621461 NA 33 ft Ibs. MNA
15881 Coil 2.5 ft Ibs. - Coil Nut
a Solenoid Valve 15880 Stem 15 ft Ibs. - Stem N
16561 Seal Kit o
R Pricrity Flow Control i Maig LR 5.0 GPM
16512 Seal Kit ==
s Relief Valve 15905 - 2500 PSI
T 1/18-27 NPTF Orifice ({.025) 15296 = NA
] 1/16-27 NPTF Orifice  (.045) 15300 — MNA
\ 1/16-27 NPTF Orifice  (.030) 15297 -_ NA
W 116-27 NPTF Crifice  (.025) 152096 = NA
X Check Valve 16293 44 ft |bs. N'A
¥ Black Only 16525 — NA

LR40142 Long Reach Cutter

19



Sec:ticm 5
Maintenance Hardee by EVH

LR40142 & LR40148 Orifice %"
Locations

The "Deck™, "Ist Stage”, and "2nd Stage”
solenoids have heen removed for
drawing purposes only in order

to show the stems in these

three places

This is a % Allen Headed O=ring plug
The restrictor is beneath it.

Strike both plag & restrictor firmiy
hefore attempiing to loosen them,

@n@

CoEL
J
L47]

L)
-

“ Section [

2nd Stage
e Section

I st Stagefs
Section 2

LR40142 Long Reach Culter 20




Section 8 Hardee by EVH
Replacement Parts

Logo Decals To apply the replacement decals:
If the original decals applied to your cutter at the

factory become worn or damaged, you can order = Clean the surface to place the new decal.

replacements by referencing the examples below. » Peelthe decal away from the paper backing.
e Press firmly onto the clean surface.

You can order new decals from any local Hardee = Sgueeze out any air pockets using a straight

dealer. edge.

F Ny

D:{]M D) E E 11010 — Logo Decal, 4" x 13 1/2°

EEEEE BY EVH MFG CO
. 4

ln4n142 15846 — Model Number Decal

11850 — Web Site Decal

HARDEFE 11032 — Logo Decal, 2 1/4” x 8 1/8"

R BY EVH MFS CO

LR40142 Long Reach Cutter 40 G2



Section 8

(X2X3)
2-RER'D

DRAWN
By

CKN |6/18/10

CHECKED
BY

All Dimensions in Inches Unless Otherwise Specified

Dimensions in [ ] are in Milimeters

BY HE\VE EEAFG

LORIS S.C.

Replacement Parts Hineiine by EVH
TEM| PART | @1v NOMENCLATURE OR DWG. NO. REV.
NO. | NUMBER |REQD. DESCRIPTION 26950 IR
1| 10311 | 2 BLADE BOLT NUT GR.8 REv L CroANaE e e
IR | INITIAL RELEASE CKN. |6/18/10] 1366
2 | 10312 | 2 |BLADE BOLT LOCKWASHER GR.8
3 | 10313 | 2 BLADE BOLT GR.8
4 | 15237 | 2 NON—DIRECTIONAL BLADE
5 | 26949 | 1 BLADE HOLDER WELDMENT
i == - 2-REG'D
I - 1_ _

MATERIAL

Tolerances Unless Otherwise Specified

Decimal Dim.

Fractional Dimensions :I-.u"‘lﬁ" Angular Dimensions +1°
to Limits Shown

All holes to be /32

MAMUFACTURED BY:
HARDEE BY EVH MFG. COJ

R MM,

APLLICATION OLD PART §
MR14842 /LRADIAZ | ====

DESCRIFTION

BLADE HOLDER W/BLADES

D0 HOT
SCALE

LR40142 Long Reach Cutter

38

G. W

DWW 0.
e 26950




10601 Driveshaft

(1 3/8" STANDARD)

301 3 308
302 304 305 306
l — L -
| |
311 312
- 313 =
Key # |Part No. |Description Key # |Part No. |Description
301] 15579|Push pin complete 308|] 15572|Cross kit
302 15571 Yoke, tractor end 309 15571]Yoke, Imp end
303| 15572|Cross kit 310] 15579|Push pin complete
304 15573|Yoke, large tube 311 155635|Shield bearing
305| 15585(Large tube 312] 15566|Shield bearing
306 15586[Small tube 313 15812|Shield kit complete
3071 15577]|Yoke, small tube N/A 15788|Grease fitting

REVISED: 6/26/24



Computer68
Rectangle

Computer68
Line

Computer68
Line

Computer68
Typewriter
N/A

Computer68
Typewriter
15788

Computer68
Typewriter
Grease fitting

Computer69
Rectangle

Computer69
Typewriter
10601


Section 8
Replacement Parts

Hardea by EVH

EVH P/N 16546

Hydraulic Motor Housing
For
MR 1442 and L.R40142

_i "
353 75wd5 "

=

o

on

101.75
101,63

(7]

TR
N\

Hele

D

44

PR OF Pl SNl

97

15

148

15.5

Pga s
@1000
o138
Kev # | Part No. Description Kev # | Part No. Description
1 N/A Housing 9 16481 Locknut
2 N/A Shaft 10 16480 Set Screw
3 15777 Cup 11 16479 Lip Seal-Output
4 15778 Bearing 12 16478 Seal Protector
5 15779 Cup 13 16472 Blade Hub
6 15780 Bearing 14 10173 Mut, Hex Slotted
; 16482 Washer w/tang 15 10252 Cotter Pin
3 15783 Lockwasher 16 15784 Plug, Pipe

LR40142 | ong Reach Culter

37




